

Practical tips on vaccination in multiple sclerosis patients

DAGMARA MIROWSKA-GUZEL^{1, A, B, D–F}, ANETA NITSCH-OSUCH^{2, A, B, D–F}

ORCID ID: 0000-0001-6294-3256

ORCID ID: 0000-0002-2622-7348

¹ Chair and Department of Experimental and Clinical Pharmacology, Medical University of Warsaw, Centre for Preclinical Research, Warsaw, Poland

² Institute of Social Medicine and Public Health, Medical University of Warsaw, Warsaw, Poland

A – Study Design, **B** – Data Collection, **C** – Statistical Analysis, **D** – Data Interpretation, **E** – Manuscript Preparation, **F** – Literature Search, **G** – Funds Collection

Summary Multiple sclerosis (MS) is a chronic demyelinating disease of the central nervous system of unclear aetiology which involves genetic and environmental factors, including infections. Infections in MS patients increase the risk of exacerbation of the disease. It has been shown that preventing infections reduces the risk of MS relapse and quality of life outcome. Over the past 20 years, the number of drugs available for disease modifying therapy (DMT) in MS patients has grown significantly. Some of the DMT may entail an increased risk of infections, including life-threatening ones such as measles... etc. These infections include measles, infections caused by human papilloma virus (HPV), varicella zoster virus (VZV), hepatitis B virus (HBV), pneumococci and, recently, serious acute respiratory syndrome coronavirus type 2 (SARS-CoV-2). Therefore, at the time of MS diagnosis, the patient should be interviewed and screened for prior vaccination and/or serological status prior to starting DMT so that any missing vaccinations can be performed. Most infections can be effectively and safely prevented. Vaccinations should be integral part of the treatment process. They not only prevent life-threatening diseases but also increase the safety of drugs used to change the course of the underlying disease. Some specific recommendation regarding the use of vaccinations in MS patients treated with DMT are included in summary of product characteristic for particular drugs. Additionally, scientific boards publish guidelines on recommended vaccinations due to changing epidemiological situations with special emphasis on immunocompromised patients.

Key words: vaccination, multiple sclerosis, drugs, influenza, COVID-19.

Mirowska-Guzel D, Nitsch-Osuch A. Practical tips on vaccination in multiple sclerosis patients. *Fam Med Prim Care Rev* 2023; 25(2): 217–223, doi: <https://doi.org/10.5114/fmpcr.2023.127683>.

Background

Multiple sclerosis (MS) is a chronic demyelinating disease of the central nervous system of unclear aetiology which involves genetic and environmental factors, including infections. The disease is believed to be autoimmune in nature, with subsequent secondary neurodegeneration. The first symptoms of MS occur mainly in young adults. It is about 3 times more common in women than in men, and the peak incidence is observed in patients aged 20–40 years. However, MS might also occur in children (childhood form) and in the elderly. The dominant form of the disease is of a relapsing-remitting character and occurs in about 85% of patients (periodic exacerbations followed by periods of remission). The disease may also present as primary progressive MS or secondary progressive MS with overlapping relapses [1].

Infections in MS patients increase the risk of exacerbation of the disease, which then has a more severe course and causes a permanent neurological deficit more often than other types of exacerbation (not related to infection) [2, 3]. It has been shown that preventing infections reduces the risk of MS relapse and simultaneously improves patients' quality of life [4].

Over the past 20 years, the number of drugs available for disease modifying therapy (DMT) in MS patients has grown significantly. Considering the mechanisms of their action, some drugs may entail an increased risk of infections, including life-threatening infections. These infections include measles, infections caused by human papilloma virus (HPV), varicella zoster virus (VZV), hepatitis B virus (HBV), pneumococci and, recently, serious acute respiratory syndrome coronavirus type 2 (SARS-CoV-2). Therefore, at the time of MS diagnosis, the pa-

tient should be interviewed and screened for prior vaccination and/or serological status prior to starting DMT so that any missing vaccinations can be performed. Most infections can be effectively and safely prevented. It should be clearly stated that vaccinations in most MS cases are not only safe and effective but are also an indispensable part of the treatment process and increase the safety of the drugs that are used to change the course of the underlying disease. Thus, vaccinations are an integral part of the treatment process aimed at preventing infectious and drug related complications [5–7].

Vaccinations and drugs used in the MS treatment programme

MS patients in Poland can be treated under the B.29 treatment programme: treatment of patients with multiple sclerosis.

The drugs are administered [8]:

- subcutaneously or intramuscularly (interferon-beta and glatiramer acetate preparations), and recently subcutaneously given ofatumumab,
- intravenously (natalizumab, alemtuzumab, ocrelizumab),
- orally (teriflunomide, dimethyl fumarate, fingolimod, siponimod, ozanimod, ponesimod, cladribine).

The principles of vaccination in patients taking preparations administered subcutaneously or intramuscularly (interferon-beta and glatiramer acetate preparations) do not differ from those applicable in the general population: both inactivated and live attenuated vaccines are effective and safe [9, 10].

However, administration of live attenuated vaccines is contraindicated in MS patients taking oral immunosuppressive



drugs, and inactivated vaccines may be less effective in this group of patients [9, 10].

All drugs used in MS therapy that are available in drug pro-

grammes and mitoxantrone, which is sometimes, though rarely, used in the treatment of secondary progressive MS, are presented in Table 1.

Table 1. Drugs administered to multiple sclerosis patients				
Drug	Trade name of the preparations available in Poland and registered as innovative medicinal products (reference medicine)	Mechanism of action	Effects	Dosing regimen and route of administration
Interferon-beta (IFN- β)	IFN- β -1a: Rebif [®] , Avonex [®] IFN- β -1b: Betaferon [®] PegIFN- β : Plegridy [®]	Human beta interferon analogues	Inhibits the inflammatory reaction min. T-cell division, matrix metalloproteases, migration across the blood-brain barrier and production of pro-inflammatory cytokines. Induces Tregs, B lymphocytes B CD19 + CD24 + CD38 +	Rebif [®] 44 μ g; 3 x a week subcutaneous Avonex [®] 30 μ g a week intramuscular Betaferon [®] 250 μ g every other day subcutaneous Plegridy [®] 125 μ g every 2 weeks subcutaneous
Glatiramer acetate	Copaxon [®]	Mixture of acetate salts of synthetic polypeptides composed of glutamic acid, alanine, tyrosine and lysine	Binds to MHC histocompatibility antigens (possibly antigenic mimicry between MBP and glatiramer), increases levels of anti-inflammatory cytokines IL-10, IL-4, TGF β and increases the number of CD8 regulatory lymphocytes	20 mg 1 x a day or 40 mg 3 x a week subcutaneous
Natalizumab	Tysabri [®]	Monoclonal antibody against α 4 integrin	Blocks the migration of lymphocytes through the blood-brain barrier	300 mg every 4 weeks intravenous infusion or subcutaneous
Fingolimod	Gilenya [®]	Modulator of sphingosine-1-phosphate receptors located on T and B lymphocytes (S1PR1, S1PR3, S1PR5)	Inhibits the release of lymphocytes from the lymph nodes; inhibits the migration of dendritic cells to lymphoid organs	0.5 mg 1 x a day oral
Siponimod	Mayzent [®]	Modulator of sphingosine-1-phosphate receptors located on T and B lymphocytes (S1PR1, S1PR5)	As above	Increase the dose gradually from 0.25 mg/day by 0.25 mg in 4 consecutive days to 1.75 mg on day 5, then 2 mg a day oral Attention! Perform CYP2C9 genotyping prior to the initiation of treatment; dose dependent on CYP2C9 genotype
Ozanimod	Zeposia [®]	Modulator of sphingosine-1-phosphate receptors located on T and B lymphocytes (S1PR1, S1PR5)	As above	Increase the dose gradually from 0.23 mg/day (days 1–4) to 0.46 mg/day (days 5–7) to target dose 0.92 mg/day oral
Ponesimod	Ponevory [®]	Modulator of sphingosine-1-phosphate receptors located on T and B lymphocytes (S1PR1)	As above	Increase the dose gradually from 2 mg/day (days 1–2), to 3 mg/day (days 3–4), to 4 mg/day (days 5–6), then increase the dose by 1 mg/day to 10 mg/day (days 12, 13 and 14) to the target dose of 20 mg/day from day 15 oral

Table 1. Drugs administered to multiple sclerosis patients

Drug	Trade name of the preparations available in Poland and registered as innovative medicinal products (reference medicine)	Mechanism of action	Effects	Dosing regimen and route of administration
Dimethyl fumarate	Tecfidera®	Transcriptional pathway activator of the nuclear factor erythroid 2-related factor 2	Increases the expression of nrf2-dependent antioxidant protection genes; inhibits the activation of immune system cells and the release of pro-inflammatory cytokines (including IL-2, IFN γ i IL-17)	240 mg 2 x a day oral
Teriflunomide	Aubagio®	Inhibitor of dihydroorotate dehydrogenase required for pyrimidine synthesis	Inhibits cell proliferation, including T lymphocytes	14 mg 1 x a day oral
Alemtuzumab	Lemtrada®	Monoclonal antibody against CD52 – a glycoprotein present on lymphoid cells primarily on mature T and B lymphocytes	Reduces the total number of T and B lymphocytes through antibody-mediated cytotoxicity and complement activation	12 mg/day over 5 consecutive days, after 12 months, increase the dose to 12 mg/day over 3 consecutive days intravenous infusion
Cladribine	Mavenclad®	Purine antagonist, a synthetic derivative of deoxyadenosine	Induces apoptosis of lymphocytes; it is cytotoxic in high doses; causes a permanent reduction in the number of T lymphocytes CD4+ and CD8+ and a temporary reduction in B lymphocytes	2-year treatment, 1 cycle per year, each cycle is 2 weeks of 4 or 5 days, the dose of the drug depends on body weight; there is no need for treatment in year 3 and 4 oral
Okrelizumab	Ocrevus®	Monoclonal antibody against CD20, a glycoprotein present on B lymphocytes, at various stages of maturation	Reduces the total number of B lymphocytes	starting dose: 300 mg every 2 weeks, then 600 mg every 6 months intravenous infusion
Ofatumumab	Kesimpta®	Monoclonal antibody against CD20, a glycoprotein present on B lymphocytes, at various stages of maturation	Reduces the total number of B lymphocytes	starting dose: 20 mg in week 0, 1 and 2, then 20 mg/month from week 4 subcutaneous
OTHER RARELY USED DRUGS (NOT IN THE DRUG PROGRAM)				
Mitoxantrone	Mitoxantron®	Anthracedione derivative, binds to DNA, disrupting DNA transcription and repair	Inhibits the proliferation of T and B lymphocytes and macrophages; impairs the presentation of antigens, the secretion of IFN- γ , TNF- α and IL-2	12 mg/m ² of the body every 3 months, the maximum total dose of 140 mg/m ² of the body intravenous infusion

Recommended vaccinations:

- **influenza vaccination;** it has been shown that influenza increases the risk of MS relapse; MS patients with influenza and its complications more often require hospitalisation, which justifies the need for vaccination in this group of patients [11, 12]. Vaccination with an inactivated vaccine (split virion or subunit) is safe and can be performed regardless of the type of treatment [9, 10]. The inactivated influenza vaccine is safe, but the immune response after vaccination may be reduced (this applies to patients who take natalizumab, fingolimod, teriflunomide, ocrelizumab, cladribine, and mitoxantrone) [11–15]. Alemtuzumab has not been studied, but it is recommended to administer the vaccine at least 6 weeks before starting treatment due to the risk of an insufficient immune response [10]. It is additionally advisable to implement a cocoon vaccination strategy (i.e. influenza vaccination of persons from the

immediate environment of patients in order to reduce the risk of virus transmission in the patient's environment);

- **vaccination against hepatitis B;** it has been shown that MS patients are at an increased risk of hepatitis B complications and hepatitis B treatment failure, which indicates the need for vaccination [10, 16]. The hepatitis B vaccine is safe and effective. It does not increase the risk of MS or other demyelinating diseases, and it does not increase the risk of an MS relapse [16–18];
- **vaccination against tetanus, diphtheria and pertussis;** adults should receive a booster dose every 10 years, and the vaccine is safe and effective in patients with MS [19, 20]. The tetanus vaccine has not been found to increase the risk of developing MS or exacerbating the course disease, but several studies suggest that it may reduce the risk of having another relapse [19–21]. It has been shown that the immune response after a tet-

anus vaccination was good (sufficient to create the immune protection) in patients treated with natalizumab, fingolimod and alemtuzumab [21–24].

Possible vaccinations:

- vaccinations recommended in tourist traffic, e.g. vaccination against hepatitis A (hepatitis A), poliomyelitis (an inactivated vaccine for intramuscular administration), typhoid (an inactivated vaccine). Vaccinations in tourist traffic should be planned at least 6–8 weeks before departure [9, 10];
- **vaccination against HPV infections**; three vaccines are currently registered: bivalent, tetravalent and nine-valent. The vaccine is safe and effective in patients with MS. It is recommended to have the vaccination before sexual initiation (both in girls and boys), although those vaccinated at a later age may also benefit from vaccination [25, 26]. Since 2021, the bivalent vaccine has been subject to a 50% refund, which may be important when choosing a vaccine if the financial aspect is of decisive importance to the patient;
- **vaccination against pneumococcal and meningococcal infections** [9, 10]; pneumococcal vaccinations are recommended for all adults over 50 years of age and for younger patients from high-risk groups (including immunocompromised patients and those with neurological diseases predisposing to aspiration). The vaccines are safe and should be administered to patients with respiratory disorders, e.g. advanced MS, who use a wheelchair or do not leave the bed. Since 2022 the 13-valent pneumococcal conjugate vaccine is subject to a 50% refund in patients aged > 65 years with impaired immunity;
- **rabies vaccination**; due to the fact that in the case of rabies the mortality rate reaches 100%, MS is not a contraindication to post-exposure rabies vaccination, regardless of the treatment used. It is possible to administer the vaccine as part of the pre-exposure procedure, and it has been shown that patients treated with teriflunomide have lower levels of post-vaccination antibodies compared to the general population [9, 27].

Possible vaccinations (patients treated with interferon-beta or glatiramer acetate preparations):

- vaccination against measles, mumps, rubella; to be administered in persons who have not been vaccinated before or who have not been ill [10]. Recovery from one of the above-mentioned diseases is not a contraindication to the administration of the three-component vaccine;
- varicella vaccination; to be performed in non-immune persons (previously unvaccinated or those who have no evidence of recovering from varicella). It is recommended to perform the vaccination before starting immunosuppressive treatment, especially treatment with fingolimod and alemtuzumab [7, 9, 10], cladribine in tablets, ocrelizumab and mitoxantrone [5, 6];
- vaccination against tuberculosis; after vaccination, no increased risk of MS relapse was found; however, a reduction in MRI lesion activity was observed in patients with relapsing-remitting MS after the BCG vaccination. In another study, it was found that this vaccination statistically significantly reduced MRI lesions in the period of 6 months before the start of the disease modifying therapy [28, 29].

Contraindicated vaccinations:

- yellow fever vaccination; in a study on seven patients, an increase in the risk of another MS relapse and intensification of lesions in magnetic resonance imaging was observed after the vaccination [30].

Contraindicated vaccinations (patients taking oral medications) [2, 3]:

- vaccination against measles, mumps, rubella;
- varicella vaccination;
- influenza vaccination (live attenuated vaccine for intranasal administration that is registered in Poland for use in persons under 18 years of age). A patient receiving immunosuppressive treatment should be separated from a person vaccinated with an attenuated vaccine [5].

Extensive updated recommendations for vaccinations in MS patients can be found on the website of the American Academy of Neurology (AAN) [7]. The recommendations were developed in cooperation with the panel of experts of the Multiple Sclerosis Council for Clinical Practice and are also published on the website of the National Multiple Sclerosis Society [31].

Vaccination against SARS-CoV-2 in MS patients

Recommendations for vaccination against SARS-CoV-2 in Poland are constantly updated. They are developed by a team of experts of the Polish Neurological Society and include recommendations on the use of the third booster of mRNA vaccines [32, 33]. According to these recommendations, patients with multiple sclerosis should adhere to the general rules of prevention of SARS-CoV-2 infection and the rules of vaccination against this virus in Poland, including those described in the summary of the vaccine characteristics. Recovery from COVID-19 is not a contraindication to vaccination. The decision regarding vaccination should be made in cooperation with the patient, taking into account the risk of exposure to SARS-CoV-2 infection, the type of therapy, the condition of the immune system, the patient's general health and comorbidities [32, 33].

Patients taking some immunosuppressive drugs should be informed of the risk of a decreased immune response to the vaccination. This includes:

- Sphingosine-1-phosphate receptor modulators (fingolimod, ozanimod, ponesimod, siponimod);
- Alemtuzumab;
- Anti-CD20 monoclonal antibodies (ocrelizumab, ofatumumab);
- In cases of some drugs such as ocrelizumab and alemtuzumab, the time point of administering the third booster dose of the vaccine is crucial. Specific information is given in the summary of each product characteristic.

Practical recommendations. Do not perform vaccinations in the active phase of the disease. During this time, additional immune stimulation should be avoided, and vaccinations should not be given within 4–6 weeks of the last MS attack and stabilisation of the patient's condition. If immunosuppressive treatment is applied, vaccinations should be scheduled for 2–6 weeks before the planned treatment or 2–3 months after the end of treatment; the time interval depends on the type of vaccine (live/inactivated) [7, 9, 10] and type of the drug used. Detailed recommendations for most drugs are included in particular summaries of product characteristics. A summary of comments on the use of individual vaccines is presented in Table 2. Due to the potential decrease in the immunological effectiveness of inactivated vaccines in patients on immunosuppressive treatment, it is recommended to carry out vaccinations in persons from the closest environment of patients (family, caregivers, medical staff) in order to reduce the risk of infection transmission. If persons from the immediate environment of immunosuppressed patients are given live attenuated vaccines, particular care should be taken to isolate the vaccinated persons from the patient or to introduce a sanitary regime in the patient's immediate environment. The rotavirus vaccines available in Poland contain live attenuated viruses that multiply in a child's gastrointestinal tract after the administration of the vaccine. Excretion of the vaccine virus has been observed in the

stool: in the case of the RotaTeq[®] vaccine, this applies to 9% of children after the first dose but is rare after subsequent doses; however, transmission of the infection to persons from the immediate environment of the patients has not been confirmed. Considering Rotarix[®], the vaccine virus is excreted in the stool by approximately 25% of vaccinated patients, with the peak excretion around the seventh day after the first dose (after the second dose, this is less frequent). In isolated cases, transmission of the vaccine virus to persons from the immediate environment was observed, but these persons did not develop symptoms

of rotavirus gastroenteritis. Due to the potential risk of virus transmission to persons from the immediate environment of a vaccinated child, it is recommended to follow the rules of personal hygiene (washing hands after changing diapers) [34]. The varicella vaccine also contains a live attenuated virus, but there is no risk of the transmission of the vaccine virus to persons with immunodeficiency. Abortive varicella (exanthema) occurs rarely after the vaccination, but if it does, the vaccinated person should be isolated from immunosuppressed patients until the lesions have dried [35].

Table 2. Comments and recommendations on vaccinations in multiple sclerosis patients [2, 3]

Vaccination	Comments and recommendations
Hepatitis B	inactivated vaccine safe, does not cause MS, does not cause MS relapse may be less effective in patients on immunosuppressive therapy
Hepatitis A	inactivated vaccine recommended in tourist traffic probably safe may be less effective in patients on immunosuppressive therapy
Diphtheria, tetanus, pertussis	inactivated vaccine safe, does not cause MS, does not cause MS relapse may be less effective in patients on immunosuppressive therapy
Measles, mumps, rubella	live attenuated vaccine contraindicated in patients on immunosuppressive therapy
Varicella	live attenuated vaccine contraindicated in patients on immunosuppressive therapy
Tuberculosis	live attenuated vaccine contraindicated in patients on immunosuppressive therapy
HPV	inactivated vaccine safe, does not cause MS, does not cause MS relapse may be less effective in patients on immunosuppressive therapy
Rabies	inactivated vaccine used for post-exposure procedures: necessary for use recommended in tourist traffic probably safe may be less effective in patients on immunosuppressive therapy
Typhoid	inactivated vaccine recommended in tourist traffic probably safe may be less effective in patients on immunosuppressive therapy
Japanese encephalitis	inactivated vaccine recommended in tourist traffic probably safe may be less effective in patients on immunosuppressive therapy
Yellow fever	mandatory or recommended in tourist traffic contraindicated in patients on immunosuppressive therapy the benefit-risk balance should be carefully assessed in patients for whom this vaccine is indicated
Cholera	inactivated vaccine recommended in tourist traffic probably safe may be less effective in patients on immunosuppressive therapy
Poliomyelitis	inactivated vaccine recommended in tourist traffic probably safe may be less effective in patients on immunosuppressive therapy
Pneumococcal infections	inactivated vaccine recommended for patients from the risk group probably safe may be less effective in patients on immunosuppressive therapy
Meningococcal infections	inactivated vaccine recommended for patients from the risk group probably safe may be less effective in patients on immunosuppressive therapy
Influenza	inactivated vaccine for intramuscular administration: recommended every season safe, does not cause MS, does not cause MS relapse may be less effective in patients on immunosuppressive therapy attenuated vaccine for intranasal administration contraindicated in patients with MS

Source of funding: This work was funded from the authors' own resources.

Conflicts of interest: The authors declare no conflicts of interest.

References

1. Compston A, Coles A. Multiple sclerosis. *Lancet* 2008; 372(9648): 1502–1517.
2. Marrodan M, Alessandro L, Farez MF, et al. The role of infections in multiple sclerosis. *Mult Scler* 2016; 25: 891–901.
3. Correale J, Fiol M, Gilmore W. The risk of relapses in multiple sclerosis during systemic infections. *Neurology* 2006; 67: 652–659.
4. Loebermann M, Winkelmann A, Hartung HP, et al. Vaccination against infection in patients with multiple sclerosis. *Nat Rev Neurol* 2012; 8: 143–151.
5. Reyes S, Ramsay M, Ladhani S, et al. Protecting people with multiple sclerosis through vaccination. *Pract Neurol* 2020; 20: 435–445.
6. Riva A, Barcella V, Benatti SV, et al. Vaccinations in patients with multiple sclerosis: a Delphi consensus statement. *Mult Scler* 2021; 27(3): 347–359, doi: 10.1177/1352458520952310.
7. Farez MF, Correale J, Armstrong MJ, et al. Practice guideline update summary: vaccine preventable infections and immunization in multiple sclerosis. Report of the Guideline Development, Dissemination, and Implementation Subcommittee of the American Academy of Neurology. *Neurology* 2019; 93(13): 584–594.
8. Programy Lekowe Ministerstwa Zdrowia: Choroby nieonkologiczne. Ministerstwo Zdrowia – Portal Gov.pl [cited 12.11.2022]. Available from URL: www.gov.pl (in Polish).
9. National multiple sclerosis society (nmss) [cited 28.03.2019]. Available from URL: [/www.nationalmssociety.org/living-well-with-ms/diet-exercise-healthy-behaviors/vaccinations](http://www.nationalmssociety.org/living-well-with-ms/diet-exercise-healthy-behaviors/vaccinations).
10. Williamson EM, Chahin S, Berger J. Vaccines in multiple sclerosis. *Current Neurol Neuroscience Rep* 2016; 16: 36.
11. Pellegrino P, Carnovale C, Perrone V, et al. Efficacy of vaccination against influenza in patients with multiple sclerosis: the role of concomitant therapies. *Vaccine* 2014; 32: 4730–4735.
12. Michiels B, Govaerts F, Remmen R, et al. A systematic review of the evidence on the effectiveness and risks of inactivated influenza vaccines in different target groups. *Vaccine* 2011; 29(49): 9159–9170.
13. Bar-Or A, Calkwood JC, Chognot C, et al. Effect of ocrelizumab on vaccine responses in patients with multiple sclerosis. *Neurology* 2020; 95: e1999–e2008, doi: 10.1212/WNL.0000000000010380.
14. Filippi M, Capra R, Centonze D, et al. Therapeutic recommendations and seasonal influenza vaccine for multiple sclerosis patients in treatment with ocrelizumab: an expert consensus. *J Neurol* 2021; 268: 1540–1543.
15. Moiola L, Riva A, Nicoletti F, et al. Vaccination Opportunities in Multiple Sclerosis Patients Treated with Cladribine Tablets. *Curr Neuropharmacol* 2021; doi: 10.2174/1570159x20666211217160451.
16. Mormile R. Hepatitis B, Virus (HBV) infection and multiple sclerosis: one more reason to undergo vaccination? *Immunol Lett* 2015; 165: 60–61.
17. Langer-Gould A, Gian L, Tartof S, et al. Vaccines and the risk of multiple sclerosis and other central nervous system demyelinating diseases. *JAMA Neurol* 2014; 71: 1506–1513.
18. Martínez-Sernández V, Figueiras A. Central nervous system demyelinating diseases and recombinant hepatitis b vaccination: a critical systematic review of scientific production. *J Neurol* 2013; 260: 1951–1959.
19. Confavreux C, Suisa S, Saddinger P, et al. Vaccines in multiple sclerosis study group: vaccinations and the risk of relapse in multiple sclerosis. *N Engl J Med* 2001; 344: 319–326.
20. Keyser J, de. Safety of tetanus vaccination in relapsing-remitting multiple sclerosis. *Infection* 1998; 26: 319.
21. Hernan M, Alonso A, Hernandez-Diaz S. Tetanus vaccination and risk of multiple sclerosis: a systematic review. *Neurology* 2006; 67: 212–215.
22. Kaufman M, Pardo G, Rossman H, et al. Natalizumab treatment shows no clinically meaningful effects on immunization responses in patients with relapsing-remitting multiple sclerosis. *J Neurol Sci* 2014; 341: 22–27.
23. McCarthy CL, Tuohy O, Compston DA, et al. Immune competence after alemtuzumab treatment of multiple sclerosis. *Neurology* 2013; 81: 872–876.
24. Boulton C, Meiser K, David OJ, et al. Pharmacodynamic effects of steady-state fingolimod on antibody response in healthy volunteers: a 4-week, randomized, placebo-controlled, parallel-group, multiple-dose study. *Int J Clin Pharmacol* 2012; 52: 1879–1890.
25. Scheller N, Svanström H, Pasternak B, et al. Quadrivalent HPV vaccination and risk of multiple sclerosis and other demyelinating diseases of the central nervous system. *JAMA* 2015; 313: 54–61.
26. Pellegrino P, Carnovale C, Pozzi M, et al. On the relationship between human papilloma virus vaccine and autoimmune diseases. *Autoimmun Rev* 2014; 13: 736–741.
27. Farez MF, Correale J. Immunizations and risk of multiple sclerosis: systematic review and meta-analysis. *J Neurol* 2011; 258: 1197–1206.
28. Ristori G, Romano S, Cannoni S, et al. Effects of Bacille Calmette-Guerin after the first demyelinating event in the CNS. *Neurology* 2014; 82: 41–48.
29. Bar-Or A, Wiendl H, Miller B, et al. Randomized study of teriflunomide effects on immune responses to neoantigen and recall antigens. *Neurol Neurophysiol Neurosci* 2015; 2: e70.
30. Farez MF, Correale J. Yellow fever vaccination and increased relapse rate in travelers with multiple sclerosis. *Arch Neurol* 2011; 68: 1267–1271.
31. National Multiple Sclerosis Society (nmss). Vaccinations. [cited 5.01.2022]. Available from URL: nationalmssociety.org.
32. Nojszewska M, Kalinowska A, Adamczyk-Sowa M, et al. Stanowisko dot. szczepień przeciwko SARS-CoV-2 dostępnymi w Polsce szczepionkami u pacjentów z SM [cited 5.01.2022]. Available from URL: ptneuro.pl (in Polish).
33. Nojszewska M, Kalinowska A, Adamczyk-Sowa M, et al. Stanowisko dotyczące 3. dawki szczepionki mRNA przeciwko SARS-CoV-2 u pacjentów z SM [cited 5.01.2022]. Available from URL: <https://ptneuro.pl/aktualnosc/stanowisko-dotyczace-3-dawki-szczepionki-mrna-przeciwko-sars-cov-2-u-pacjentow-z-sm> (in Polish).
34. Prevention of rotavirus disease: updated guidelines for use of rotavirus vaccine. Committee on Infectious Diseases. *Pediatrics* 2009; 123: 1412–1420.
35. Podsumowanie – Szczepionka przeciw ospie wietrznej [cited 5.01.2022]. Available from URL: <https://szczepienia.pzh.gov.pl/szczepionki/ospa-wietrzna> (in Polish).

Tables: 2

Figures: 0

References: 35

Received: 27.01.2023

Reviewed: 20.02.2023

Accepted: 24.02.2023

Address for correspondence:

Prof. Aneta Nitsch-Osuch, MD, PhD

Zakład Medycyny Społecznej i Zdrowia Publicznego

Warszawski Uniwersytet Medyczny

ul. Oczki 3

02-007 Warszawa

Polska

Tel.: +48 602672310

E-mail: anitsch@wum.edu.pl